IﬂAhwiéeéﬁg e = Lomrws oo
i 8
; TESTING A af 9

‘5: A “ CNASL10543 page

171011260590

w0 =

Test Report

R e AR A R R T

Funing Test center of Shanghai \Textile Group Testing & Stendard Co., Ltd

(= ?ﬁfﬁ@
"lﬁi“‘r:"uw?ti

e JOJ000 OO0




- TEST REPORT

- ¢ No. /R & 4%5 : 2020W (F) 0040

page 1 of 2

(=%

_ A2 J 4:& M 1 | 3% 27|
e @ :ﬂl =
3 TR : i Type of Entrusted
ter needle punched felt TR Inspection| Inspection
Kr3s 25 ZFEr
Brand /
[Ekz3
Co. Ltd.
£ Tel /
y Delivery Time of .
1 piece the Entrusted ST
15 Bl 2020/4/14 J T'.
EHEAZEFOH
B BRIEH A I 22 7 Yancheng Baoying Filter Material 0. . L] N
i ; '*tha_sample'{s}' are not abnormity, %‘&‘
White 1%
At L
Ay GB/T 4669-2008
ST GB/T 3820-1997
2 GB/T 3923. 1-2013
' GB/T 5453-1997
GB/T 4745-2012
2020/4/14 toFE 2020/4/17
|
{
|
| n& I'I‘.‘.

goooo od



goooo od




m 5578 5738

» '1;1 ‘3

(=] 3=
Ewet, OO0 0 g




